
tpomag.com
SEPTEMBER 2019

NATIVE WETLAND PLANTS TREAT 
DRINKING WATER FOR THE NORTH TEXAS 

MUNICIPAL WATER DISTRICT | 12

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Natural
Treatment

HOW WE DO IT: 

Biogas to energy 
in Colorado | 48

 LET’S BE CLEAR: 

Are you ingenious? | 8

IN MY WORDS: 

New approach to 
career education | 20

Mike Rickman
Deputy Director for 

Operations and Maintenance
Wylie, Texas



http://proseries-m.com
http://www.blue-white.com


tpomag.com    September 2019   3

https://www.huber-technology.com/


4     TREATMENT PLANT OPERATOR

For Treatment Plant Air / Gas Flows, 
We’re the One

FCI Flow Meters You Can Count On 

In municipal wastewater and water treatment plants, FCI 
[...]
Wastewater treatment facilities that implement biogas recovery and reuse 

projects sooner rather than later will take advantage of a favorable RIN market, 

reducing financial risks and making the projects even more compelling.

ABOUT THE AUTHOR

Neil Kolwey (nkolwey@swenergy.org) 

is industrial program director at the 

Southwest Energy Efficiency Project 

(SWEEP).  

Share Your Ideas
TPO welcomes news about interesting 

methods or uses of technology at  

your facility for future articles in the  

How We Do It column. 

Send your ideas to editor@ 
tpomag.com or call 877-953-3301

The City of Grand Junction, Colorado, uses the biogas from the wastewater 

treatment facility to fuel its fleet of compressed-natural-gas vehicles. 

P
H

O
T

O
 C

O
U

R
T

E
S

Y
 O

F
 T

H
E

 C
IT

Y
 O

F
 G

R
A

N
D

 J
U

N
C

T
IO

N

mailto:nkolwey@swenergy.org
www.brightbeltpress.com
www.flomatic.com


tpomag.com    September 2019   51

Affordable radar sensor for level  

measurement with water management in mind.
Reliably track the level in water treatment facilities, lift stations, and get accurate  

flow measurements in open channels.

VEGAPULS WL S 61

 ▪ Measuring range up to 26 feet

 ▪ Unaffected by weather, condensation, and even spider webs

 ▪ Floodproof IP 68 housing

 ▪ Bluetooth setup and operation with smartphone, tablet, or PC

Further information: www.vega.com/wls61

Call 1-800-FOR-LEVEL

VEGA Americas, Inc.

americas@vega.com

WEFTEC Booth #8543

Radar sensor  

$578

http://www.vega.com/wls61
mailto:americas@vega.com


52     TREATMENT PLANT OPERATOR

Leaping 
the Hurdles
CHALLENGES DON’T BOTHER HATFIELD AWARD WINNER 

STEVE HOAMBRECKER. HE AND HIS TEAM CONSISTENTLY 

AND DILIGENTLY BREAK DOWN AND SOLVE PROBLEMS.

STORY: Jim Force

PHOTOGRAPHY: Mark Hirsch

P
ride. Patience. Persistence. Professionalism. All describe 

Steve Hoambrecker, waste management services director 

for Waterloo, Iowa.

He’s proud of his 40 years in the clean-water profes-

sion and doubly proud of his family: his wife of over 43 years 

(DeAnn), three children and five grandchildren. He’s also a 

patient and persistent problem-solver for the organizations and 

communities he has served since college.

Hoambrecker treats each project like a hurdler negotiating 

barriers on the way to the finish line. Sometimes he’ll use the 

track-and-field analogy to illustrate a point to employees, city 

councils or the general public.

“I put up a picture of hurdles,” he says. “And I show that we’ve 

overcome some, but there are more hurdles ahead in order to 

finish the race.” His challenges at Waterloo have required such 

an approach. They include a consent decree to reduce sanitary 

sewer overflows, a waste stream with significant industrial con-

tent, a need for nutrient reduction in effluent, and winter issues 

with filamentous growth.   

Still, Hoambrecker, winner of the 2018 Wil-

liam D. Hatfield Award from the Iowa Water Envi-

ronment Association, continues working toward 

success and is excited about the potential for bio-

gas production and regionalization at his plant. ‘‘
It’s important to communicate with employees as  

much as possible and have them be part of the solution 

— to enable them to see what needs to be done.”
STEVE HOAMBRECKER

wastewater: OPERATOR

top performer

Steve Hoambrecker, director 

of waste management 

services in Waterloo, Iowa.



tpomag.com    September 2019   53

“Steve is a lifelong learner,” says colleague Scott Wienands, president of 

Nutri-Ject Systems, who’s known and worked with Hoambrecker for 30 years. 

“He’s inquisitive and never resistant to change. And he’s good at swaying 

people’s minds about new technology. The guy’s a thinker.”

 

ALL MIDWESTERN
Hoambrecker studied at the University of Iowa in Iowa City, earning a 

bachelor’s degree in civil engineering in 1974 and a master’s degree in envi-

ronmental engineering in 1986. He began his career as a student operator at 

the university’s lime softening water plant and as a substitute lab analyst at 

the city’s wastewater plant. 

Out of college, he was an environmental engineer inspecting water and 

wastewater plants for the Iowa Department of Natural Resources. His munic-

ipal career started in Sioux City, where he supervised the solid waste depart-

ment and water and wastewater treatment operations. Water treatment was 

city-operated, while the wastewater plant was contracted to what is now Veolia 

Water Technologies.

He then entered the private sector as a business development director 

with Stanley Consultants of Muscatine and as a product engineer with Grif-

fin Pipe Products in Council Bluffs. In a private-public partnership with 

Veolia Water Technologies in Junction City, Kansas, he oversaw the Public 

Works Department, water treatment plant and two wastewater treatment 

facilities. He moved back to Iowa as Public Works director in Burlington, 

and in June 2016 he joined the team at Waterloo.

 

OVERCOMING HURDLES
Along the way, Hoambrecker has encountered and cleared a number of 

barriers. A good example was the yard waste issue he faced in Sioux City: 

“They were collecting garbage curbside twice a week, but curbside collec-

tion of yard waste was a new concept they weren’t ready for.” Rather than 

give up, he helped form a citizens’ advisory council to provide third-party 

input, and when the time was right, the city implemented the new practice.

Even bigger challenges loomed at Waterloo. His first task was to make 

sure the city met all requirements of a consent decree with the U.S. EPA and 

the DNR on sanitary sewer overflows. “That September, we saw the second-

highest river levels in the city’s history,” he says. “That indoctrinated me 

about the specifics of our storm and sanitary sewer system, and minimizing 

SSOs and sewer backups during high groundwater and rising river levels.”

Steve Hoambrecker
Waterloo, Iowa

POSITION: 

Waste management services 
director

EXPERIENCE: 

40 years in the industry

DUTIES: 

Oversee wastewater treatment 
plant and collections system

EDUCATION: 

Bachelor’s degree in civil engineer-
ing, master’s in environmental 
engineering, University of Iowa

CERTIFICATION: 

Professional Engineer; Grade IV 

water treatment, water distribution, 
wastewater treatment and sewer 
collection

AWARDS: 

2018 William D. Hatfield Award, 
Iowa Water Environment 
Association

GOALS: 

Continue to improve treatment 
and collections systems; realize 
potential for natural gas production 
and regionalization of wastewater 
treatment

Hoambrecker is 

excited about the 

potential for 

biogas production 

at his plant.



54     TREATMENT PLANT OPERATOR

The next winter, the treatment plant experienced very poor settling and 

related effluent violations. The plant, an activated sludge facility with UV 

disinfection (TrojanUV) and thermophilic-mesophilic anaerobic digestion 

of biosolids, accepts significant industrial flow from a hog processing opera-

tion and a tannery, as well as other industrial dischargers.

 

SEPARATE PROCESSES
The plant has two biological treatment trains: one for domestic wastewa-

ter (12.7 mgd design) and the other for industrial (5.3 mgd design). “However, 

for economical and operational purposes, the influents are now combined and 

treated in the domestic aeration basin,” Hoambrecker says. “With that mode 

of operation, we are pushing the design limits of the biological system.”

The plant has been consistently in compliance during summer, but there 

have been challenges with filamentous growth (Microthrix) in winter. The 

DNR had issues with the arrangement, especially pushing the capacity of 

the in-use biological unit while having effluent violations in the winter.

But parts of the out-of-service train were not 100% operational, and the 

annual chemical cost to provide the alkalinity needed to deal with the indus-

trial stream was estimated at $600,000. At the same time, the plant’s dis-

charge monitoring permit was changed to BOD from CBOD.

During colder months, sludge age and nitrifiers were reduced, causing 

increased levels of ammonia, leading to increased effluent BOD. “Not only 

did we have BOD violations, we had TSS violations because of poor settling 

due to the Microthrix,” Hoambrecker says. “The real question was how to 

prepare ourselves to be in a more predictive situation for the next winter and 

keep the plant in compliance with effluent limitations.”

 

THE RIGHT DIRECTION
Waterloo purchased a phase contrast microscope to better classify and 

chart microorganisms and provided on-site training for lab personnel. “Our 

NPDES permit also required us to perform a nutrient reduction assessment,” 

Hoambrecker says. “We hired Strand Associates to perform the evaluation 

in conjunction with an overall facility plan. A minor portion of that contract 

also involved treatment assistance to develop an operational spreadsheet 

combining various operational monitoring components, which could be used 

as a predictive tool.”

In one move, aeration basin settling rates were plotted versus the number 

of clarifiers in use and the associated flow. “That helped us predict an accept-

able flow through the plant and avoid excessive solids loading to the final 

clarifiers,” Hoambrecker says. “It also enabled us to divert excessive flows to 

the equalization basin. From the spreadsheet, we can also track other param-

eters and predict and regulate waste activated sludge and the sludge age.”

To prepare for the next winter’s operational mode, the Waterloo team 

prepared the second biological unit to operate if necessary. Of course Mother 

Nature entered the picture with a heavy rainfall on frozen ground, causing 

high flows that hydraulically flushed solids and lowered the influent temper-

ature. The Microthrix flourished again. Ice in the piping system of the indus-

trial biological unit made it impossible to operate it.

“We were able to maintain compliance, in part by using the operational 

tools and microscope, but mostly because overall flows were 3 to 4 mgd lower 

than the past winter,” Hoambrecker says.

Further work with Strand Associates reviewed the possibility of operating 

the aeration basin in a sequencing batch reactor mode to reduce solids load-

ings to the final clarifier. That review 

also looked at the use of polyalumi-

num chloride during winter instead 

of putting the industrial side of the 

plant in operation. The city secured 

DNR approval of the chemical (Bren-

nfloc from Brenntag North Amer-

ica), and it has been beneficial.

 

COMMUNICATION 
AND BUY-IN

No leader can solve problems 

without good communication and 

the ability to build consensus. Hoam-

brecker works hard to develop a 

team approach to confronting chal-

lenges. Key team members include Brian Bowman, assistant director and 

operations supervisor; Brad Manahl, operations foreman; Jesse Gaherty, 

maintenance foreman; and Al Bainbridge, senior operator.

“It’s important to communicate with employees as much as possible and 

have them be part of the solution — to enable them to see what needs to be 

done,” Hoambrecker says. “Your team members need to buy in and support 

what you’re doing. If that doesn’t happen, you need to back off and find 

another way around the issue at hand.”

At various points in his career, he has held brief meetings with his team 

every morning. At other times, it’s been weekly briefings. “Figure out what 

works and what doesn’t,” he says. “Think about how you can make the group 

more cohesive and work together better. Everyone needs to know what’s going 

on and be able to see the future.”

He also works with his city council; he likes to use graphics to illustrate 

problems and solutions instead of just trying to explain them verbally: 

‘‘
Steve is a lifelong 

learner. He’s 

inquisitive and never 

resistant to change. 

And he’s good at s 

waying people’s minds 

about new technology.”
SCOTT WIENANDS

Steve Hoambrecker (right), shown with operator Tim Troyer, solves problems 

with good communication and consensus building.

(continued)



tpomag.com    September 2019   55

www.grpumps.com


56     TREATMENT PLANT OPERATOR

“Just a picture of what you’re talking 

about can help.”

 THE ROAD AHEAD
Communication skills will be 

important at Waterloo in the days 

ahead, as the wastewater utility faces 

new challenges and opportunities. 

“While ensuring plant compliance, 

we have two very exciting potential 

improvements,” Hoambrecker says. 

“One possibility involves converting 

biogas into pipeline-quality natu-

ral gas. 

“Both our industrial anaerobic 

lagoon and the wastewater plant 

anaerobic digesters are producing 

biogas that could be a very reward-

ing venture for the city. Similar 

cities across the United States use 

either selective membranes or pres-

sure-swing absorption units to 

remove hydrogen sulfide, carbon 

dioxide and other impurities to 

achieve pipeline quality.

“It’s a high-risk, high-reward potential project,” Hoambrecker says. “But 

we need to get people on board and move forward if we can. It’s a story yet 

to be written, as we’re wasting an energy source.”

A second challenge is converting Waterloo’s plant into a regional treat-

ment facility: “A study has been completed, and the project is feasible. We 

have the necessary land, and it’s the right thing to do. All the communities 

need to make system improvements.” The need now, he says, is to present 

the concept so that it makes sense to everybody.

 

PROUD PROFESSIONAL
Hoambrecker has ably served the profession and has received his share 

of honors in his four decades in the clean-water profession. Active in both 

the Water Environment Federation and American Water Works Association, 

he has been involved with operator certification, awards and conferences, and 

nominations. He’s a graduate of the Sioux City Leadership and the Ameri-

can Public Works Association’s Public Works Leadership Fellow program.

At Sioux City, his plant won the EPA Region 7 Beneficial Use of Biosol-

ids Award. He received an award from the Iowa Section of the American 

Society of Civil Engineers for tree planting he did at a landfill to absorb pol-

lutants from leachate. His yard waste and composting project at Sioux City 

received a Special Collection Excellence Award from the Solid Waste Asso-

ciation of North America.

He’s most proud of his induction into the Select Society of Sanitary Sludge 

Shovelers and the Hatfield Award. “My wife knew I was going to receive the 

Hatfield Award, but I didn’t,” he says. “She made arrangements for my three 

kids to be at the awards ceremony, along with two of my grandkids.

“It was a very special moment. There is no greater honor than being rec-

ognized by your peers.”   

EARLY START

Steve Hoambrecker would advise any college student to 

decide on a course of study and then do everything at the 

university level to gain hands-on experience. That’s what he did 

at the University of Iowa.

“For me, success began by pursuing a career with an 

expected solid future — engineering,” he says. “At the university, 

engineering students had an option to obtain a job working at the 

university’s lime softening water treatment plant. I was fortunate 

to be one of those selected, and that further compelled me to 

enter the master’s program in environmental engineering. 

“At that time, Iowa City also hired students to perform 

laboratory tests. With my background, I became a part-time lab 

technician as well.” That, along with his engineering studies, 

helped him obtain his Professional Engineer credential and Iowa 

and Kansas Grade IV licenses in water and wastewater.

His studies also had something to do with his marriage. His 

master’s thesis was about anaerobic digestion of hog manure, 

which is plentiful in Iowa. “I needed to go down to the farm and 